SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 11.JUL 2020 02:12:22

spectrum 5]
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 d& Mode auta Swes
SGL Count 100/100 Sl Count 100/100
@1 AvaPwr
20 th‘:‘”. Gheck PABS PA
Line _$PURIOUS_} INE_ABS PABS /‘\l INE_ABS PASS
10 dBm ‘\
0ds ;
-10 dBm |
SPURIOUS_LINE_ABS &
-20 dBm -20 deim i
N ;‘u
-30 dBm W -30 dem ! q\
-40 dBm /v IFa el Y
/ 3
J | \
-50 dém = 50 B -
7 L !
-60 dBm —_— i M N
70 d8m 76 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||l Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALi Rangelow | Rangeup | RBW | Froguenc | Powerabs |
550.000 MAz 698,900 MHz 100,000 kHz £95,89555 MRz -32.75 dBm =T ||| e T 100,000, Kz T 17 66 dim
£58.900 MHz £99.000 MHz 30.000 kHz 698,99935 MHz -33.50 dém -20.50 dB 716,000 MHz 716,100 MHz | 30,000 k 71600984 MHz
£99.000 MHz 701.000 MHz 100,000 kHz 699,24276 MHz 16.20 dBm -11.80 dB 716,100 MHz 722.000 MHz 100,000 khiz 28 10445 fms
Il ) . [ i

Date: 11.4UL 2020 02:24.08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
] L SPURIAHIE CRIBE /
20 th‘:"" Gheck PABS S
Line _$PURIOUS INE_ABS PABS Line _§PURIOUS INE_ABS PAS!
10 dBm - 10 davr,- - S
\
ode /' ‘\‘ 0 dBm k]
; . | |
-10 dem - I -10 dBfn L
SPURIOUS_LINE_ABS [ \
-20 dBm ;
-30 dBm J
et T
-40 dBm —t J e
el N
-50 dBm 2 -50 dim b S
_»-"’/ e
_wiw +— E— -60 dBm —
70 dem o ki
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Range Low Rangeup | REW | Fraguenc: | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -34.11 dém 111 d8 14,000 MAZ 716.000 MRz | 100,000, ki ”—?ﬁ‘; Tirz 1105 dim e g
698.900 MHz 599.000 MHz 30.000 kHz 698.98876 MHz -37.40 dBm -24.40 dB 716,000 MH= 216,100 MHz 0000 k 716.00495 MHz e dem | S
599.000 Mz 701,000 MHz 100.000 kHz 599.94406 MHz 10.89 dBm -19.11 dB 716,100 MH2 725,000 MH2 100,000 kHz 716,11334 MHz -32.45 dBm -18.45 d8

i ;

Date: 11.JUL.2020 02:11:32

[ 1

Date: 11,4UL 2020 02:23.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number 1 A95 of A218
Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 11.JUL 2020 02:57:12

pec m ]
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 d& Mode auta Swes
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr
2, PARS
0 dhifit $heck paES .
Line _$PURIOUS INE_ABS PABS /\ FPURIOUS i |ABS PARS
10 dém | J|
0dB [ !
-10 dBm k
SPURIOUS_LINE_ABS \ ‘[
-20 dBm -20 dim
-30 dBm 1 e !ﬂ\ e -\\ "l \f\
T ]
y \ '
-40 dBm /\ / 'lW' \v if\ 'TQ dBm | .“Mﬁ‘f \\‘ n:
-50 dam + ‘-\\‘)‘F Y, h.!lww.' =0 .ﬁ‘f}'
-60 dBm —— = 50 dem ==~ T
70 d8m 70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz | (|['Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Range Low | Range U | REBW | Fraguenc |
590.000 MHz | 698,900 MHz 100,000 kHz 698,89555 MHz -27.08 dbm ~14.00 38 ||| S1m s T 216 P55 Wi 700,000, KFz e TETiWG
698.900 MHz 599.000 MHz 30.000 kHz 698.99835 MHz -20.11 dBm -7.11dB 716,000 MHz 216,100 Muz | 0000 k 716.00105 MHz
£99.000 MHz 702,000 MHz 100.000 kHz 699.24426 MHz 20.93 dBm -0.07 dB 716,100 MHz 755.008 MH2 Th6. oo ks 18 1n44E W
] ) . I )

Date: 11,4UL 2020 03.08.07

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
] L SPURIAHIE CRIBE /
20 th‘:‘”' Gheck PABS wol LE]
Line _$PURIOUS INE_ABS PABS Line _$PURIO INE_|ABS PAS!
10 dBm - 10,48 x
’r« W " f Pk e |
ods . UIfté com
| l
-10 dam J’ ‘vlﬂ darm
SPURIOUS_LINE_ABS f
-20 dBm J -20 dBm
=30 dBm \ﬂ -30 dem
w0 ™| ;
m P —— ~40 dBm = ——
T -'7_“—\_,,___\
-50 d&m “ -50 dam
_,__.J" - e
0 dBm 60 dem e
70 dem 76 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Range Low | Rangeup | REBW | Fraguency | Power Abs |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -29.56 dem 6.56 & 13.000 MAZ 716.000 MAZ 100,000 kHz +15,03646 WhZ 578 dBm
698.900 MHz 599.000 MHz 30.000 kHz 698.99885 MHz -27.88 dBm -14.88 dB 716,000 MHz 716,100 MHz | 30,000 k : | 227 53 dBm
599.000 MHz 702000 MHz 100.000 kHz Z00.11938 MHz 9.02 dBm -20.98 d& 716,100 MH2 725,000 MH2 100,000 kHz 716, 10445 WMHz -30.97 dam | -17.97 d8

i ;

Date: 11.JUL.2020 02:52:08

[ 1

LT —

Date: 171,40L 2020 03:03.14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number 1 A96 of A218
Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 11.JUL 2020 02:56:05

spectrum 1
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 d& Mode auta Swes
SGL Count 100/100 S6L Count 100/100
@1 AvgPwr
2, PABS
20 ﬂhH‘n‘”' Gheck PABS
Line _$§PURIOUS INE_ABS PABS ﬂ FPURIOUS i |ABS PARS
10 dBm
. ]
-10 dem \ ,
SPURIOUS_LINE_ABS \ f
20 dBm -20 dém
] an 1 \
-30 dBm /' f ] -30 dem ¥
AR A /| N
40 dam —1+ N \ d\ dpm— L ]
A WY A% N
. Fa T f ¥ \ J‘ | P
50 dem £ ¥ =0 I —
JERN J w " & LA
60 dem— — —— - b ’ S —
70 dam 70 dém
Start 690.0 MHz 3003 pts Stop 702.0 MHz | (|['Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs AL Range Low | Range U | REBW | Fraguenc | Power Abs |
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -28.38 dém -18.38 d8 || 733 600 MHz ?EBLE%IH; 100,000 kriz 71'?%5 iz 19,85 dbm -10.15 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99955 MHz -20.73 dBm -7.73 dB 716,000, MHz 716 105 Mz | S Cua e i T
599.000 Mz 702.000 MHz 100.000 kHz £99.22527 MHz 20.07 dBm -9.93 d& 716,100 MHz 725.000 MH2 100,000 khz 716, 10448 MHz 29,25 dam | -16,25 dB
) J ) e T i T ——

Date: 17.4UL 2020 03.08:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr AvgPwr
] L SPURIAHIE CRIBE /
20 th‘:"" Gheck PABS wol LE]
Line _$PURIOUS_} INE_ABS PABS Line _$PURIO INE_|ABS PAS!
10 dBm - e
i oy
0 de |f \\ dBim i
-10 d8m | |10t !
SPURIOUS_LINE_ABS ) \
-20 dBm l -20 dBm l
<30 dem: -30 dBm
40 dem "‘/V 0 db ‘V o=
" L m —
MW‘NM |
— . |
-50 dBm = -50 dBm
S e Mo -
m -60 dBm
 ———
-70 dBm 70 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Range Low Range U | REW | Fraguenc: | Powerabs | ALimit
560.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -31.64 dem .64 db e R — et 100,000, Kz T e i oA
698,500 MHz 599,000 MHz 30.000 kHz 698.99955 MHz -28.88 dBm -15.88 dB 716,000 MHz 716,100 Mhz | 0,000 716 © MHe 1591 db
£99.000 MHz 702,000 MHz 100,000 kHz 699.78671 MHz 8.26 dBm -21.74 dB 716,100 MHz 722.000 MHz 100.000 kHe 716, 10445 Mz 16.5¢ da

i ;

Date: 11.JUL.2020 02:53:14

[ 1

Date: 11,4UL 2020 03:04.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number

1 A97 of A218

Report Issued Date : Sep. 11, 2020

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 24.30 dBm
SGL Count 100/100

Offset 4.30 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 2430 dém

Offset 4.30 dg Mode auto Sweey

@1 AvgPwr
), PA
20 th‘:‘”' Gheck PABS
Line _$PURIOUS INE_ABS PABS W FPURIOUS ABS PASS
/
10 dBm t
L
-10 dBm \1
SPURIOUS_LINE_ABS | ?
-20 dBm -20 dim
-30 dBm /v - T -30 dBm \I
\ { | e , | i ‘q\
-40 dam / 4 ; N A-rq dem—— *.'J' -
A i\ ni | J [ | R \
-50 dem v S0|dR - -
" 1 e
;‘/\ j Y P/ 4 /0y
-60 dBm = 60 dBm =
"] | A ] e i | D S
70 d8m -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|l start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | REW | Fraguency | Powerabs |
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -32.00 dém -10.00 dg | ||| 713.000 MHZ 716,000 MAz 100,000 krz 71578671 WHz 17.70 dBm
698.900 MHz 599.000 MHz 30.000 kHz 698.99925 MHz -24.67 dBm -11.67 dB 716,000 MHz 716,100 MHz | 30,000 k 716.00095 MHz 224,29 dBm 1129 d8
£99.000 MHz 702.000 MHz 100.000 kHz 69921728 MHz 18.16 dém -11.84 d8 716,100 MHz 725.000 MHz 100,000 kkz 716, 10445 MHz -31.75 dém | -18.75 dB
i Y ) . it ﬂiﬁ'ﬁb_'_

Date: 11.JUL 2020 02:55:04

Date: 11.4UL 2020 03:09.37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 11.JUL.2020 02:54:15

[ 1

Date: 11,40L 2020 03:05°1

5

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AVGPwWE
] L SPURIAHIE CRIBE /
20 th‘:‘”' Gheck PABS wol LE]
Line _$PURIOUS INE_ABS PABS Line _$PURIO INE_|ABS PAS!
10 dem 10dem
~ = \ S e
o de f | f da :
-10 dam T \ 10 dBm ’
SPURIOUS_LINE_ABS j 1
20 dam | 20 dim 1
=30 dBm -30 dem
d ‘Ql“”“ﬂ—._ﬁ_
40 dBm po——— f 40 dBm Nan ~uy
A — -
-50 dBm — 50 dim N
e i
P LS
-60 dBm—— 50 dem S
I ——————e] —
70 derm o ki
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||[Start 718.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Range Low Rangeup | REBW | Fraguency | Power Abs |
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -35.10 dem 2.10 08, 13,000 MAz 716,000 MAz 100,000, ki ~13,53556 THE =-10.dBm
£58.500 MHz £93.000 MHz 30.000 kHz £98,99735 MHz -30.84 dém -17.84 dB 716,000 MH= 716,100 Maz | 0000 k 716 00105 MHz 36,66 dbm
599.000 MHz 702000 MHz 100.000 kHz Z00.70080 MHz 7.16 dBm -22.84 dB 716,100 MH2 725,000 MH2 100,000 kHz 716, 10445 WMHz -33.89 dém |

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number 1 A98 of A218
Report Issued Date

Report Version : Rev. 01

: Sep. 11, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
un]
v
RefLevel 24.30 dém  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dem  Offset 4.30 d& Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
SPURIIE T
o0 dhlfit $heck PA [ 2P ug!;-Ml 1 5 PARS
Line _§PURIOUS_|INE_ABS PA | Jl'l Line _$PURIOUS_|INE_ABS ﬂ PAg
|
10 dBm . l 10 dBm i T
{ ‘
0 dir i ! 0 gBm # 1»
-10 d8m [f | -10 dBm felp
SALRIOLIS, LINE_ARS h| [ q'
20 dam I‘ -20 dim i
-30 dam } A -30 dem + 1
/f i / ‘
40 dam £ L’\ 0 gRihr ‘,."‘ .
/ Ty i \ " \
s - S| M T )
:. T N
60 dam—] o -60 dBm = —
-70 dam -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
[ Spurious Emissiurlls J | | | | ||8purious Emissions
Range Low Range Up REW Frequency Pawer Abs ALimit | Rangelow | Rangeup | RBW | Fraguency | Powerabs |
550.000 MRz 698,900 MHz 100,000 kHz 59E,69555 MMz 25 dEm -18.28 08 (||~ 711.000 Mz 716,000 MAz 100,000, kHz 15,6678 MHZ
698.500 M4z £99.000 MHz 30.000 kHz £98.99515 MHz -26.44 dBm -13.44 dB 716, 000 MHz 716,100 Mhz | 0,000 71600045 MHz 1305 d8
b ] 704.000 MH2 100.000 kHz £99.36713 ~8.25 d8 716.100 MHz 725.000 MHz 100,000 kHz 71610445 MHz -19.50 dB
T T -
L J\, _J 1 [
Dater 11,JUL 2020 03:14:47 Date: 11.4UL 2020 03:30:58
Lowest Band Edge / Full RB Highest Band Edge / Full RB
un]
n G
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dem  Offset 4.30 dg Mode auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
) L SPURIAHIE CRIBE /
0 dhifit $heck PAES )
Line _$PURIOUS INE_ABS PABS Line _§PURIO INE_ABS PAS!
10 dBm 10 dm
r%m..w R TS e Moot o . e
0de r \1 o dBm 4
-10 dBém ‘ 1 jlu dam ]" I
SPURIOUS_LINE_ABS j \ |
-20 dBm J 20 dim H
30 dom | -30 dem -
. et
-40 dBm — 1 40 dBm 1 e
I I b
-50 dpe=7 -50 dem =
-60 dBm -60 dBm <
ek =S
70 dem -70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Range Low Rangeup | REW | Fraguency | Powerabs | ALimit
660.000 MAz 698,900 MHz 100,000 kHz 60B,B0555 MHz -35.08 dem -22.08 06 711,000 MHAZ 716,000 MAz 100,000, kHz 71271079 MHz 2.00.dBm 25,00 08
698.900 MHz 599.000 MHz 30.000 kHz 698.99885 MHz -32.88 dBm -19.88 dB 716, 000 MHz 716,100 Mhz | 0,000 71600195 MHz 33,84 dBm 20 94 dB
£59.000 MHz 704.000 MHz 100.000 kHz 701.50999 MHz 5.58 ddm —23.12.d8 716,100 MHz 725.000 MHz 100,000 k 716, 10445 MHz -35.49 dBm | -22.49 di
) -
) I {
Date: 11.JUL.2020 03:13:54 Pate. 11,4UL2030 03.26.02
Sporton International (Kunshan) Inc. Page Number 1 A99 of A218

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZMOFM150NA

Report Issued Date
Report Version

: Sep. 11, 2020
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

un]
v
Ref Level 24.30 dém  Offset 4.30 dB Mode Aute Sweep Ref Level 2430 dem  Offset 4.30 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@71 AvaPwr (@1 AvgPwe
SPURIAIG T
o0 dblfit dheck PA Sl i | P
Line _§PURIOUS INE_ABS Pé Line _§PURIOUS INE_ABS ‘|‘ l Pa
\
10 dBm 10 dem " T
1
0 dér 0 dBm J—r
10 dem -10 8m l\
SPLIRIOUIE LINE_ABS rf ll
20 dam -20 dim i
-3 darn ‘1\\ -0 dém 7 !h
40 dBm “.‘!‘ ff ﬂ. -0 dBm T ¥ ‘,‘
Nl Wl L | | NI \
i Ia\ |\ Jv“ | | - i |] ! \1 ) b A}leh\i \
W A i s A
) [ A 1 A Wk Jﬂ‘lﬁ lﬁ,w-u.wﬂ e
] dam— = —— 50 GBim S
S o =] R |
-70 dBm
Start 690 e 3003 pts Stop 704.0 MHz | (| Start 711.0 MHz 3003 pts stop 725.0 MHzZ
[Spurious Emissions |||spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powvier Abs ALimit | Rangelow | Rangeup | RBW | Fraguency | Powerabs |
£90.000 MHz £99.900 MHz 100.000 kHz 698,89555 MHz -33.71 d&m -20.71d8 | |f 711.000 MHZ 716,000 MAz 100,000 kriz 715,68282 MHz 1068 dBm —10.12 d8
698.500 M4z £99.000 MHz 30.000 kHz £98.99955 MHz -26.95 dBm -13.95 dB 716,000 MH= 216,100 Muz | 0000 k 71600235 MHz 2737 dem | 1437 6B
639,000 MHz 704.000 MH2 100.000 kHz 699.30718 MHz 20.04 dEm ~9.95 dé 716.100 MHz 0 MHz 100,000 kHz 71610445 MHz dBm -20.69 dB
- -
(. J\,

Date 11,JUL 2020 031

554

i

[ 1

Date: 11.4UL 2020 03:30 08

LT —

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

I un]
n o
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
) L SPURIAHIE CRIBE /
20 th‘n‘”' Gheck PABS S
Line _$§PURIOUS INE_ABS PABS Line _§PURIO INE_ABS PAS!
10 dem 10 dBm
i S “ PSS, FPRSTR] P poupam———. RN
0dB ‘f”‘ *\‘\ odem
l | '
\
10 dem {m dam T
SPURICUS_LINE_ABS j 1 |
-20 dBm f ||| fzo dem WL
30 dem T} -an dem E‘
-40 dem == 40 dBm 1.; e e
v--—--‘/'*"‘""‘f ,.._.___,‘__%\
-50 dam—— e 50 dem e
N
-60 dBm 60 B =
——— ]
70 dem ot
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||[Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; ‘ | | Spurious Emissions
__Range Low Range Up RBW Fraguency Pawer Abs ALimit Range Low RangeUp | RBW | Fraquenc | powerabs |
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -36.25 dem -23.25 dB 711,000 MHAZ 716,000 MAZ 100 000, kHz T 0t cim
£58.500 MHz £93.000 MHz 30.000 kHz 698,99436 MHz -34.66 deém -21.66 dB 716,000 MHz 716,100 Maz | 30,600 k e e
599.000 Mz 704,000 MHz 100.000 kHz 70253397 MHz 5.83 dBm -24.17 dB 716,100 MH2 725,000 MH2 100,000 K 716, 10445 WMHz -38.10 dam |
]" T

L
Date: 11.JUL.2020 03:12:37

1

Date: 11,4UL 2020 03:25.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number
Report Issued
Report Version

: A100 of A218
: Sep. 11, 2020
: Rev. 01

Date



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum 1
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Rgf Level 2430 dém  Offset 4.30 dg Mode auto Sweey
SGL Count 100/100 S6L Count 100/100
@1 AvgPwr
5 T
20 th‘n‘”' Gheck PABS
Line _$PURIOUS INE_ABS PABS F FPURIOUS INE_ABS PAS:
10 dBm ]( \L\
0de ‘ D dBm
-10 dem ' | 10 dBm
SPURIOUS_LINE_ABS / \
20 dBm -20 dém :
[ } f |
-30 dBm J ( '\ -30-dem ?
|
-40 dBm /f l‘,"l] f i /fr\\ ~40 dem - !“
[ \
-50 dem 'r\‘ \“",'\ | I l A ll-=e i o L]
/ - ;
/* \ L_// Ml Mo W | S M
60 dBm - | 40, Mt
Y [ " D e,
=70 dem -70 dém
Start 690.0 MHz 3003 pts Stop 704.0 MHz | (|['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'"i“i'"l‘s ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Range Low | Range U | REBW | Fraguencs | Power Abs |
660.000 MAz 698,900 MHz 100,000 kHz 60B,80555 MHz -36.62 dem 23.6208 ||| 7L 500 AT 718 D60 WFE 100 000 e T 17.90cEm T
598.900 MHz 699,000 MHz 30.000 kHz 698.99955 MHz -29.86 dBm -16.86 dB 716,000 MHz 716 105 Mz | S Cua YT i
599.000 Mz 704,000 MHz 100.000 kHz £99.31215 MHz 17.78 dBm -12.22 d8 716,100 MHz 725.000 MH2 100,000 khz 716, 10448 MHz 35.79 dm |
Il J ) e T il O TR —

Date: 11.JUL 2020 03:17:10

Date: 11,4UL 2020 03:29:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
] L SPURIAHIE CRIBE /
20 th‘:‘”. Gheck PABS S
Line _$PURIOUS_} INE_ABS PABS Line _$PURIO INE_ABS PAS!
10 dBm 10 dBm
J T R o T s s o S I
ode f '\\ ojdem \I
| [ |
-10 dém - i 10 dBrm T
SPURIOUS_LINE_ABS f | \
-20 dBm JJ L 20 dBm K
=30 dBm -30 dem
Py b
-40 dBm - ¥ 40 dBm ¥ —
Mf_d—k,d* Y P
et . "~
50 dBm ——— 50 dBm
Py & 4
60 dem. -60 dem
]
70 dBm o ki
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Range Low Range U | REW | Fraguenc: | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,99555 MHz -37.73 dem 4.73 de 11,000 MAZ ;fﬁ‘guﬁﬁm 100,000, ki ”—}ﬁ iz E 30 dBm ETRTIT
£58.900 MHz £99.000 MHz 30.000 kHz 698,99985 MHz -36.41 dém -23.41 dB 716,000 MH= 216,100 Muz | 0000 k 716.00554 MHz 3% 57 dBm 5 s
599.000 Mz 704,000 MHz 100.000 kHz 70160969 MHz 5.15 dBm -24.85 dB 716,100 MH2 725,000 MH2 100,000 kHz 716, 10445 WMHz -36.01 dam | .01 dB

i ;

Date: 11.JUL.2020 03:11:37

[ 1

Date: 11,4UL 2020 03,24.05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A101 of A218
: Sep. 11, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[
v
Ref Level 24.30 dém  Offset 4.30 dB Mode Aute Sweep Ref Level 2430 dem  Offset 4.30 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgPwr
SPURIIE T
2n dhjit $heck PA 1 S Elmieca i s
Line _§PURIOUS INE_ABS PA ‘ Line _§PURIOUS INE_ABS PASS ’
10 dBm il 10 dBm { \
0 dbr ! - 0 dBm
I il
-10 dBm [,' . -10 dBm 3
SPLRIOUS LINE_ABRS I 1 I‘I k
20 dBm . + -20 dBm %
bl Y 'Y
30 derm : -30-dBm - 4
i
% I
\ /
40 drm ' ¥ x 40 dem {
50 d / A 1 -
i 7 ™ i R 'm\.ie“‘ A o™
s7e o, PPN, e I ¢ it AN i \
Sy —— 60 dfes S
Ll U
— ]
-70 dam -70 dBm
Start 690.0 Miiz 3003 pts Stop 709.0 MHz ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious Emissions |||spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraguency | _Powerabs |
590.000 MHz 698,900 MHz 100.000 kHz £98,89555 MHz -a1.04 dém -za.04de ||| 706.000 MAZ 716.000 MAZ 100 000 FHz 715, 44555 MHz 20,32 dBm
698.500 M4z £99.000 MHz 30.000 kHz 698.99605 MHz -38.07 dBm -25.07 dB 716,000 MHz 716,100 Mhz | 30,000 K 716.01543 MHz 09 dBm 56,00 0B
639,000 MHz 708.000 MHz 100.000 kHz 699.58442 MHz ~8.28.d8 716.100 MHz 725.000 MHz 100,000 kHz 71610445 MHz -41.13 dBm | -28.13 dB
. | -
L J\, _ 1 [ iiiiiiiis

Date 11.JUL 2020 03:41:23

Date: 11.4UL 2020 03:54:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Il

Date: 11.JUL.2020 03:32:36

I un]
n =
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
) L SPURIAHIE CRIBE
20 th‘n‘”' Gheck PABS wol LE]
Line _$PURIOUS INE_ABS PABS Line _$PURIO INE_ABS
10 dem 10dem
ou PPN BRI S PPN P B i b, s s e e e e
B m
-10 dem: \ -1 dam \
SPURIOUS_LINE_ABS \ 1
-20 dém - \ -g0 dBm :
-30 dBm ’J i | FEr. k‘
Al t
A i I .
40 dBm — 1 -40 dBm .
dém -50 dem &
e
-60 dém 50 dem §
\_0-.___“
70 derm o ki
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Range Low Rangeup | RBW | Fraguency | Pawerabs | ALimit
590.000 MAz 698,900 MHz 100,000 kHz 60890555 MHz -37.15 dem -24.15 dB 206,000 MHZ 716,000 MAz 100,000, ki 1326773 2 R 609 08
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -33.15 dém -26.19 dB 716,000 MH= 716,100 Maz | 0000 k 716 00455 iz e s S
599.000 Mz 709,000 MHz 100.000 kHz 705, 40359 MHz 3.88 dBm -26.12 dB 716,100 MH2 725,000 MH2 100,000 K 716,55789 WMHz -37.17 dém | -24.17 dB
.

1

Date: 17,4UL 2020 03:48.40

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A102 of A218
: Sep. 11, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[
v
Ref Level 24.30 dém  Offset 4.30 dB Mode Aute Sweep Ref Level 2430 dem  Offset 4.30 d& Mode auto Sweep
SGL Count 100/100 56l Count 100/100
@71 AvaPwr @1 avgPwr
20 dhlfpit $heck PA ,c';!: Jg‘l‘»'ml'-c:u PABRS
- Line _§PURIOUS INE_ABS PA ]‘ Line _$PURIOUS INE_ABS PASS |r
10 dBm ‘ 10 dBm ! i
. i
0 dbr ‘| 0 dBm ;l }
-10 dem e -10 d8m Sy
SPLIRIOUS, LINE_ARS ]J 'L h
20 dam —— -20 dim }
| |
30 dBm I‘ \‘ -30 dem T
40 dam ,’ W ~40 dem '
¥
50 darm A Lo 'I‘j . + M h 0 dem \‘“‘
oy Vb Ll T JY ju‘\, | o "
5 i Wt AL W' W | g ol oLt <
A —— T 0B - s =
-70 dam -70 dBm
Start 690.0 Miiz 3003 pts Stop 709.0 MHz | |[start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious Emissions |||spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Fraguency | Powerabs |
590.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -28.83 dB | [|™ 7ns.000 MHz 716.000 MRz | 100,000 kHz 715,42557 MHz 19,31 dBm -10.69 dB&
698.500 M4z £99.000 MHz 30.000 kHz £95.38176 MHz 74 dB 716,000 MHz 216,100 MHz 0000 k 71501154 Mz Srcodem | 54,50 0B
b ] 708.000 MHz 100.000 kHz 699.57443 MHz 1.93.d8 716.100 MHz 725.000 MHz 100,000 kHz 716,15775 MHz dBm -23,29 dB

L

U ]

Date 11,JUL 2020 03:37:48

[ 1

LT —

Date: 11,4UL 2020 03:56:15

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i :

Date: 11.JUL.2020 03:33:40

I un]
n G
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 dg Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
) L SPURIAHIE CRIBE
20 th‘:‘”' Gheck PABS wol LE]
Line _$PURIOUS INE_ABS PABS Line _§PURIO INE_ABS
10 dBm 10 dm
oda et o H i an et s kA B SRS ] B e e e T i e\ )
l
-10 dam T -1 dBrm i
SPURIOUS_LINE_ABS { \ |
-20 dBm -30 dBm
/ I [
30 dam . + 730 dem .
s .
-40 dBm -40 dBm
e
T v -
it -50 dem B
-60 dBm 60 dem \
[r——— |
=70 dBm 70 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||[Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Range Low Rangeup | RBW | Fraguency | Pawerabs | ALimit
550.000 MAz 698,900 MHz 100,000 kHz 695.87777 MRz -37.88 dm -24.88 0B 706000 MHZ 716,000 MAz 100,000, Kz 10, 46054 T .08 B AT
698.900 MHz 599.000 MHz 30.000 kHz 698.98376 MHz -41.01 dém -28.01 dB 716,000 MHz 216,100 Muz | : 38,43 dBm
£99.000 MHz 700,000 MHz 100.000 kHz 702.49151 MHz 3.37 dBm -26.53 dB 716,100 MHz 755.008 MH2 5545 daw |

[ 1

Date: 11,4UL-2020 03:50.02

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A103 of A218
: Sep. 11, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

i ;

Date: 11.JUL 2020 03:35:53

—
)
spectrum (=)
Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 24,30 dém  Offset 4.30 d& Mode auta Swes
5GL Count 100/100 56l Count 100/100
@1 AvaPwr
; P
20 th‘:"" Gheck PABS
Line _$PURIOUS_} INE_ABS PABS 1 BPURIOUS_LINE_ABS PASS A
10 dBm \\ ‘I ‘
. oo (f |
-10 dBm ( LI 10 dBm .
SPURIOUS_LINE_ABS r \ ff 1
-20 dBm 1 ﬁ -20 dém ¥
J 1
30 dem fl ! -30 dem : !I
|
\ \A [ ]
-40 dem " 40 dBm i
ﬁ# LA J *f
f T 50 dBm 7 T
Yy
SR . k- -0 dim \ gl =
] —— EA w2 L SUn N || It i e e = u—— P———
-70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit RangeLlow | RangeU | RBW | Fraguenc | _Powerabs |
560.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -44.96 dem ~31.96 8 | |[— S5eL000 M A T 100,000, kHz T 1775 dim 1225 08
598.900 MHz 699,000 MHz 30.000 kHz 698.99675 MHz -43.22 dBm -30.22 dB 716,000 MH= 716,100 Maz | 0000 k 716 00605 MHz 44,46 o St
599.000 MHz 709,000 MHz 100.000 kHz 599.61439 MHz 17.90 dBm -12.10 dB 716,100 MH2 725,000 MH2 100,000 kHz 716,11334 MHz -45.09 dam | -32.99 d8

[ 1

LT —

Date: 11.4UL 2020 03:56:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 24.30 dBm  Offset 4.30 dB Mode Auto Sweep Ref Level 2430 dém  Offset 4.30 d& Mode Auto Swesy
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr AvgPwr
] L SPURIAHIE CRIBE /
20 th‘:‘”. Gheck PABS wol LE]
Line _$PURIOUS INE_ABS PABS Line _$PURIO INE_ABS PAS!
10 dBm 10 dBm
0dB - TR, L U 8 \;Bm AR P o
|
-10 dem: L -1 dam I
SPURIOUS_LINE_ABS | \ ‘
-20 dBm ‘ -0 dBm -
| \ | \
-30 dBm (j‘ f-,[JL dBm i
/ \
-40 dBm Il s , LY |
m . [ V, -40 dBm ﬂ e -
— . ™
= T -50 dim —
\
N
-60 dém 50 dem _
[
70 dBm 76 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious E'“issi"'i'; | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Range Low Rangeup | REW | Fraguency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100,000 kHz 698,99555 MHz -39.04 dem 6.04 de. 706,000 MHZ 716,000 MAz 100,000 FHz 711,16083 MHZ 2710 dBm =
£58.900 MHz £99.000 MHz 30.000 kHz 698,99865 MHz -41.72 dém -28.72 db 716,000 MH= 216,100 Muz | 0000 k 716.00035 MHz 4L 3% dbm
599.000 MHz 709,000 MHz 100.000 kHz 70328072 MHz 2.60 dBm -27.40 dB 716,100 MH2 725,000 MH2 100,000 kHz 716, 72682 WMHz -37.93 dam |

i ;

Date: 11.JUL.2020 03:34:50

[ 1

Date: 171,4UL 2020 03,50.57

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A104 of A218
: Sep. 11, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report Report No. : FG051416C

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

tr =
Ref Leve! 0,00 dBm  Offset 4 30 de Mode Auto Sweep Ref Lavel 000 dBm Offset 4 30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit tjhﬁrk Limit (lhrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*— !
B ABE_
-20 dBm
=30 dBr
—40 dBm
T -530 dBm T
_! [ P | i PR
J -60 dBn J'-—
=70 dBi
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissi
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Frequenc: Pawer Abs
30,000 MHz 650.000 MHz | 100.000 kHz _EB‘Q 17541 MHz | -64.20 dBm -51,20 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ﬂ39.33503 MHz | -64.32 dBm
725,000 MHz | 1,000 GHz 100.000 kHz | 001.78571 MHz 64,84 gBm | -51,84 db 725.000 MHz | 1.000 GHz 100,000 kHz | 801.07143 MHz -64.93 dBm |
1.000 GHz 3.000.GHz | 1.000 MHz 1.35865 GHz | 44,04 dBm -31.04 dB 1.000 GHz 3.000 G 1.000 MHz 1 65 GHz | -43.71 dBm
3.000 GHz | 7.000 GHz 1.000 MHz | 5.42482 GHz | -50.26 dBm -37.26 dB 3.000 GHz | 7 Hz | 1.000 MHz | 5.98075 GHz -50.09 dBm |
7.000 GHz 9.000 GHz 1.000 MHz 8.77431 GHz -52.05 dBm -39.05 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.78680 GHz -52,17 dBm
[ i [ [ i T
Date. 11 JUL 2020 021501 Date. 11 JUL 2020 021355
ru tr
Ref Level 0,00 dém  Offsat 4.30 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 dugrwr
PARS Lirnit (lhprk PARS
INE_ABS PARS e LPURIOUS LINE ABS
-10 déftf—
EIE ARG
-20 dBm
=30 dBr
—40 dBm
= -530 dBm s
T SN —_——_— I RS - el
-60 den J
a1
=70 dBy
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs
30,000 MHz 650.000 MHz | 100.000 kHz Ds’ 12894 MHz | -64,75 dBm -51,75 dB 30,000 MHz 690.000 MHz | 100.000 kHz D 82009 MHz | -65.41 dém
725,000 MHz | 1,000 GHz 100.000 kHz | 000.68681 MHz 64,90 dBm | -51.90 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 866.89560 MHz 64,87 dBm |
1.000 GHz 3.000.GHz | 1.000 MHz 1.414185 GHz | -44.58 dBm -31.58 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.41485 GHz | -51.86 dBm
3.000 GHz | 7.000 GHz 1.000 MHz | £.99125 GHz | -43.98 dBm -36.98 dB 3.000 GHz | D0 GHz | 1.000 MHz | 65.99075 GHz -50,26 dBm |
7.000 GHz 9.000 GHz 1.000 MHz 8.77431 GHz -52.24 dBm -39.24 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.76331 GHz -52.35 dBm
L i CINIn L )i RN e
Date 11.JUL 2020 02 16:22 Date. 11.JUL 2020 021656

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number : A105 of A218

Report Issued Date : Sep. 11, 2020

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4. 30 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
—40 dBm
-530 dBm T
- s e o] | [ e
-60 den J
-70 dB
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _ﬂ7U 044588 MHz | -64.23 dBm -51,93 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ﬂ39.33503 MHz | '_Ellﬁ 05 dBm 52,05 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 911.67582 MHz 64,81 dBm | 1,81 725.000 MHz | 1.000 GHz 100,000 kHz | 582.59890 MHz 64,50 dBm | -51.80 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.43014 GHz | -44.86 dBm -31.86 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.43014 GHz | -44.93 dBm -31.93 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.98225 GHz | -49.94 dim -35.34 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 6.99575 GHz -49.80 dBm | -35.80 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.77481 GHz -52.02 dBm -39.02 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.76081 GHz -52.18 dBm -30.18 dB
[ i T i i T
Date. 11 JUL 2020 02 26:08 Date 11 JUL 2020 02 26:40
trum tr
Ref Level 0,00 dém  Offsat 4.30 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm
SPURIOUS | INE ABS & HPURIOUS LINE ABS
: -10 déftf—
B ABE_
-20 dBm
=30 dBr
~40 dBm
I -50 dBm T
| n ~ —— | N — et o
-60 den
ad I
=70 dBy
80 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissi
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _P‘JS‘LZLEBB MHz | -64,48 dBm -51.48 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ﬂ39.33503 MHz | -64,22 dBm -51,22 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 81414835 MHz 64,70 dBm | -51,70 B 725.000 MHz | 1.000 GHz 100,000 kHz | 882.87363 MHz 64,85 dBm | 5185 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.35865 GHz | -42.91 dBm -29.91 dB 1.000 GHz 3.000 G 1.000 MHz 1.35865 GHz | -43.89 dBm -30.89 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.86175 GHz -50.16 dBm | 16 dB 3.000 GHz | 7 1.000 MHz | 6.97175 GHz -50.30 dBm | -37.30 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79130 GHz -52.35 dém -39.35 dB 7.000 GHz ©.000 GHz 1.000 MHz B8.87378 GHz -52.36 dBm -39.36 dB
il VITHIN e [ )il SN we

Date 11.JUL 2020 025748

Date 11.JUL 2020 025625

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number : A106 of A218
Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 3MHz

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4. 30 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
G
-20 dBm
=30 dBr
—40 dBm
50 dbm ! .
- | | - (P "
-60 den J
-70 By
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _EB‘Q 17541 MHz | '64:3U dBm -51,80 dB 30 D_DD MHz 690.000 MHz | 100.000 kHz _ﬂt-l 40927 MHz | 65 02 dBm 52,02 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 879,25324 MHz 64,90 dBm | ~51.,80 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 019,36813 MHz 64,85 dBm | -51.85 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.41265 GHz | -44.,09 dBm -31.09 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.41265 GHz | -44.26 dBm -31.26 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.97075 GHz | -50.33 dim ~37.33 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.97575 GHz -50.01 dm | -37.01d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.76781 GHz -52.40 dBm -39.40 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.76981 GHz -52.20 dBm -30.20 dB
‘ i [ )i [
Date: 11 JUL 2020 025857 Date. 11 JUL 2020 025831
trum
Ref Level 0,00 dém  Offset 4.30 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm F
SPURIOUS | INE ABS & HPURIOUS LINE ABS P
: -10 déftf—
" LINE_ABS._ | Spum [E_ABS_
-20 dBm
=30 dBr
—40 dBm
! soam——]
‘ | Sgarnahond I | [ IR
et -60 den
! -l
=70 By
80 dB -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _EE-E.EQE_EU MHz | -64.79 dBm -51.73 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz _E&-S.S’SEEU MHz | '_El_ﬁ_‘ﬂ‘i dém -52,04 dB8
725,000 MHz | 1,000 GHz 100.000 kHz | 897.66484 MHz 64,80 dBm | ~51,80 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 889, 14835 MHz 64,83 dBm | -51.83d8
1.000 GHz 3.000.GHz | 1.000 MHz 1.42664 GHz | 44,53 dBm -31.53 dB 1.000 G 3.000 GHz 1.000 MHz 1.42664 GHz | -44.33 dBm
3.000 GHz | 7.000 GHz 1.000 MHz | £.99125 GHz | -50.21 dim | -37.21 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.50081 GHz -50.27 dém | -37.27 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.77281 GHz -52.13 dBm -39.13 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80330 GHz -52.10 dBm -30.10 dB
L i LI L )i [| L
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Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number : A107 of A218
Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG05141

6C

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 11 JUL 2020 031510

Date 11 JUL 2020 031615

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4. 30 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spumi
-20 dBm
=30 dBr
—40 dBm
-530 dBm T
" i g, o i Fid l L o g i, gt e
-60 den J
-70 dB
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _FJB‘;.E35_UB MHz | -6, dBm -51,47 dB 30 D_DD MHz 690.000 MHz | 100.000 kHz D 8. 84558 MHz | -64.61 dBm 51,61 d8
725,000 MHz | 1,000 GHz 100,000 kHz | 046,01648 MHz 64,86 dBm | -51.85 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 023,21428 MHz -64.91 dBm | -51.91 d8
1.000 GHz 3.000.GHz | 1.000 MHz 1.35915 GHz | 44,14 dBm -31.14 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.35915 GHz | -45,27 dBm -32.27 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.96525 GHz | -50.14 dBm | ~37.14 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 5.99975 GHz -50,20 dém | -37.20d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.76981 GHz -52.31 dBm -39.31 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.77331 GHz -52.33 dBm -30.33 dB
‘ i ! )il

Middle Channel / QPSK

Middle Channel / 16QAM

trum
Ref Level 0,00 dém  Offset 4.30 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm F
s _$PURIOUS |INE ABS & HPURIOUS LINE ABS P
2 : -10 it
" LINE_ABS._ | Spum [E_ABS_
20 dem
-30 dBrr
—40 dBm
I sadom—t—1
| [ Y J . i g
-60 den
i -
=70 dBy
a7 dB -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz DEU 47976 MHz | 'ﬁ“v:UU dBm -51,00 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz DEU &7 MHz | -64.58 dBm -51,58 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 743,26923 MHz 64,86 dBm | -51,86 db 725.000 MHz | 1.000 GHz 100,000 kHz | 885.02747 MHz -64.93 dBm | 51,93 dB
1.000 GHz 3.000.GHz | 1.000 MHz 141118 GHz | -43.35 dBm -30.35 dB 1.000 G 3.000 GHz 1.000 MHz 1:41115 GHz | -45,12 dBm -32.12 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.99275 GHz | -50.20 dim ~37.20 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 5.99525 GHz -50,21 dém | -a7.21 48 |
7.000 GHz 9.000 GHz 1.000 MHz 8.79080 GHz -52.35 dBm -39.35 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.78230 GHz -52.31 dBm -30.31 dB
L i LI L )i [| L

Date 11.JUL 2020 03:20:49
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 5SMHz

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4. 30 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spurt [E_ABS._
-20 dBm
=30 dBr
—40 dBm
) L —d [l " Bm | i s J———
-60 den J
-70 dBi
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | Range Lo Range U RBW Pawer Abs
30,000 MHz 650.000 MHz | 100.000 kHz DEU 41679 MHz | -64.24 dBm 30,000 MHz 690.000 MHz | 100.000 kHz 1 | '_Ellﬁ 16 dBm
725,000 MHz | 1,000 GHz 100.000 kHz | -64,82 dBm | 725.000 MHz | 1.000 GHz 100,000 kHz | 862. 50000 MHz 64,84 dBm | si84dB
1.000 GHz 3.000.GHz | 1.000 MHz | -44.49 dBm 1.000 GHz 3.000 GHz | 1.000 MHz 1.42314 GHz | -44.92 dBm -31.92 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.97775 GHz | -50.21 dim -37.21 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 65.99225 GHz -50.36 dém | -37.36 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.77081 GHz -52.22 dBm -39.22 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.76281 GHz -52.18 dBm -30.18 dB
( i t [ i T e
Date: 11 JUL 2020 03:26:34 Date. 11 JUL 2020 03:27,05
trum tr
Ref Level 0,00 dém  Offsat 4.30 d8 Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm
g _SPURIOUS |INE ABS & HPURIOUS LINE ABS
10 deH : -10 déftf—
T B ABE_
-20 dBm
=30 dBr
~40 dBm
T -50 dBm T
| ! R o e | (O S
j -60 den J
=70 dBy
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissi
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _P‘JBE.B‘?ESB MHz | -64,70 dBm -51,70 dB 30,000 MHz 690.000 MHz | 100.000 kHz _ﬂ39.33503 MHz | -64.56 dBm '5]5& dB
725,000 MHz | 1,000 GHz 100.000 kHz | 897.39011 MHz 64,72 dBm | ~51.72 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 886.57562 MHz 64,57 dBm | 51,87 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.35965 GHz | -43.46 dBm -30.46 dB 1.000 GHz 3.000 G 1.000 MHz 1.35985 GHz | -43.84 dBm -30.84 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.G3575 GHz -50.13 dBm | ~37.13 dB 3.000 GHz | 7 1.000 MHz | 6.96575 GHz -50.22 dBm | -37.22 dB
7.000 GHz 9.000 GHz 1.000 MHz B8.76731 GHz -51.94 dBm -30.94 dB 7.000 GHz ©.000 GHz 1.000 MHz B.79780 GHz -52.34 dBm -39.34 dB
il VITHIN e [ )il SN we
Date. 11.JUL 2020 03.41 58 Date. 11.JUL 2020 03:3836
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 11 JUL 2020 03:43:15

Date 11 JUL 2020 03:43 54

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4. 30 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
INE_ABS .10 ddPRE_$PURIOUS LINE_ABS
| Spumi
-20 dBm
=30 dBr
—40 dBm
-530 dBm T
R | e e A
-60 den J
-70 B
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _ESE l?gg! MHz | '6453 dBm -51,53 dB 30 D_DD MHz 690.000 MHz | 100.000 kHz _ESE 17091 MHz | -64.77 dBém 51,77 dB&
725,000 MHz | 1,000 GHz 100.000 kHz | 0997.66484 MHz 64,87 dBm | -51,87 db 725.000 MHz | 1.000 GHz 100,000 kHz | 916.62088 MHz 65,04 dBm | -52,04 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.40665 GHz | -44,08 dBm -31.08 dB 1.000 GHz 3.000 GHz | 1.000 MHz -45.47 dBm -32.47 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.98075 GHz | -50.36 dBm -37.36 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | -43.99 dBm | -35.09 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 8.79380 GHz -52.36 dBm -39.36 dB 7.000 GHz 2.000 GHz 1.000 MHz -52.35 dBm -30.35 dB
‘ i ! )il

Highest Channel / QPSK

Highest Channel / 16QAM

trum
Ref Level 0,00 dém  Offset 4.30 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.30 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk Limit (lnm F
s _$PURIOUS |INE ABS & HPURIOUS LINE ABS P
2 : -10 it
" LINE_ABS._ | Spum [E_ABS_
20 dem
-30 dBrr
—40 dBm
I 50 dBm ! —_
| PP ER——— | L
-60 den
- i
=70 By
a7 dB -80 dBm
-90 da -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz Dtl 79910 MHz | -64,73 dBm -51,.73 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz _ﬂ88.5l574 MHz | '_El_ﬁ_‘ﬂi dém -52,05 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 921.01648 MHz -64,81 dBm | -51.81 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 887,22527 MHz -64,30 dBm | -51.80 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.41365 GHz | -44.83 dBm -31.83 dB 1.000 G 3.000 GHz 1.000 MHz 1.41365 GHz | -44.24 dBm -31.24 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 65.96925 GHz | -43.96 dim -35.96 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 65.98375 GHz -50.34 dBm | -37.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77931 GHz -52.40 dBm -39.40 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.78030 GHz -52.27 dBm -30.27 dB
{ i [ ( Il G -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 11 JUL 2020 021244

Date. 11 JUL 2020 02 17,50

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.30dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS 10 ddpp—_§EURIOUS LINE ABS
R =
-20 dBm
=30 dBr
—40 dBm
— 50 dbm 1
(™ Y SR L ‘ L B
-60 den J
-70 dBi
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Pawer Abs
30,000 MHz 690,000 MHz | 100.000 kHz _EB‘Q 17541 MHz | -64.30 dBm -51,30 dB 30,000 MHz 690.000 MHz | 100.000 kHz 1 | '5_5‘15 dém
725,000 MHz | 1,000 GHz 100,000 kHz | 925.13736 MHz 2 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 865.79670 MHz 64,74 dBm |
1.000 GHz 00.GHz | 1.000 MHz 1.359865 GHz | -34.97 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41485 GHz | -47.12 dBm
3.000 GHz | 0O GHz 1.000 MHz | £.99075 GHz | -35.99 dB 3.000 GHz | D0 GH: | 1.000 MHz | 65.99925 GHz -50.14 dBm | -37.14 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75481 GHz -39.21 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80330 GHz -52,13 dBm -39,13 dB
[ i T & I i T —

Highest Channel / 64QAM

Date 11.JUL 2020 022726

Ref Level 0,00 dBm  Offset .30 d& Mode Autc Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
3 ;
! SR E—————
e
-
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _ﬂ?5.32234 MHz | -65.21 dBm -52,21 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 915.79670 MHz 64,92 dBm | -51.92 dB
1.000 GHz 00 GHz 1.000 MHz 1.43014 GHz | -50.18 dBm -37.18 dB
3.000 GHz | 7 0 GHz 1.000 MHz | 6.94576 GHz | -50.05 dBm ! ~37.05 dB
7.000 GHz 2,000 GHz 1.000 MHz 8.78130 GHz -52.29 dBm -30.22 dB
( i L1111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 11 JUL 2020 025524

Date. 11 JUL 2020 03:00:18

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.30dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS 10 ddpp—_§EURIOUS LINE ABS
| SPURI =
-20 dBm
=30 dBr
—40 dBm
-50 dBm L. —
, 3 v ‘ O B
-60 den
-70 dBi
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _FJDE.SLET‘? MHz | 'ﬁ4:3F dBm -51,83 dB 30,000 MHz 690.000 MHz | 100.000 kHz _FJBE 18521 MHz | -65 dém 52,17 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 92678571 MHz 64,80 dBm | -51,80 db 725.000 MHz | 1.000 GHz 100,000 kHz | 893.81868 MHz 64,77 dBm | 51,77 dB
1.000 GHz 00.GHz | 1.000 MHz 1.35865 GHz | -48.71 dBm -35.71 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41265 GHz | -47.72 dBm -34.72 dB
3.000 GHz | 0O GHz 1.000 MHz | 925 GHz | -50.35 dim ~37.35 dB 3.000 GHz | D0 GH: | 1.000 MHz | 6.99575 GHz -50.23 dBm | -37.23 4B
7.000 GHz 9.000 GHz 1.000 MHz 2122 GHz -52,12 dBm -39.12 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.77981 GHz -52.35 dBm -30,35 dB
L i W e L )i T ]

Highest Channel / 64QAM

Date 11.JUL 2020 03:06:00

Ref Level 0,00 dBm  Offset .30 d& Mode Autc Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
= =
[
\ — ]
i
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _EB‘Q 17541 MHz | '&535 dBm -52,35 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 850.41200 MHz 64,93 dBm | -51,93 dB
1.000 GHz 00.GHz | 1.000 MHz 1.42664 GHz | -47.57 dBm -34.57 dB
3.000 GHz | 7 0 GHz 1.000 MHz | 6.98125 GHz | 95 dBm. ! ~36.95 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.79530 GHz -52.36 dBm -39.36 dB
( i L1111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date 11 JUL 2020 031741

Date 11 JUL 2020 03:22:28

Offset 4.30 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.30dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS 10 ddpp—_§EURIOUS LINE ABS
| SPURI =
-20 dBm
=30 dBr
—40 dBm
-530 dBm =
o i e | e
-60 den J
-70 dB
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | PowerAbs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _ED‘Q 17541 MHz | -64.58 dBm -51,58 dB 30,000 MHz 690.000 MHz | 100.000 kHz _EB‘Q 17541 MHz | -64.97 dBm -51,97 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 022.39011 MHz 64,83 dBm | 725.000 MHz | 1.000 GHz 100,000 kHz | 857.82087 MHz 64,88 dBm | 51,88 dB
1.000 GHz 00.GHz | 1.000 MHz 915 GHz | -48.70 dBm 1.000 GHz 00 GHz 1.000 MHz 1.41115 GHz | -48.60 dBm -35.60 dB
3.000 GHz | 0O GHz 1.000 MHz | -43.92 dim -35.92 dB 3.000 GHz | D0 GH: | 1.000 MHz | 6.98175 GHz -50.27 dBm | -37.27 4B
7.000 GHz 9.000 GHz 1.000 MHz -52.31 dBm -39.31 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.78080 GHz -52,12 dBm -39.12 dB
[ i TN & I i T —

Highest Channel / 64QAM

Date 11.JUL 2020 03:28 06

Ref Level 0,00 dBm  Offset .30 d& Mode Autc Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
3 ;
.
[ SRR ——
1
s
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Freguency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz & BB36E6 MHz | -65.34 dBm -52,34 dB
725,000 MHz | 1,000 GHz 100,000 kHz | -64.90 dBm | -51,80 db
1.000 GHz 00 GHz 1.000 MHz -48.63 dBm -35.63 dB
3.000 GHz | 7 0 GHz 1.000 MHz | -50.10 dBm !
7.000 GHz 9.000 GHz 1.000 MHz -52,12 dBm
{ i L1111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 12 / 10MHz

Offsat 4 30 de Mode Auto Sweep Ref Lavel dém  Offset 4 30 d8 Mnde Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lnrrx
INE_ABS e LPURIOUS |INE_ABS
-10 dat*—
R =
-20 dBm
=30 dBr
—40 dBm
-530 dBm =
S R R | L pa— B
-60 den J
-70 dBi
-8 dBm
90 dhm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _EB‘Q.E35_UE! MHz | -64.92 dBm -51,92 dB 30,000 MHz 690.000 MHz | 100.000 kHz _EB‘Q.BEJD-_ MHz | -64,49 dBm 51,49 d8
725,000 MHz | 1,000 GHz 100,000 kHz | 541.89560 MHz -64.91 gBm | ~51,01 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 955,35714 MHz -64.96 dBm | -51,96 dB
1.000 GHz 00.GHz | 1.000 MHz 965 GHz | -48.03 dBm -35.03 dB 1.000 GHz 00 GHz | 1.000 MHz 1.40685 GHz | -48,26 dBm -35.26 dB
3.000 GHz | 0O GHz 1.000 MHz | £5.9047 ~50.08 dBm ~37.08 dB 3.000 GHz | D0 GH: | 1.000 MHz | 65.99975 GHz -50.33 dBm | -37.33 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.81880 GHz -52.40 dBm -39.40 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.77531 GHz -52.20 dEm -30.20 dB
[ i T Y I i T —
Date. 11 JUL 2020 03:36:20 Date 11 JUL 2020 03:44.27
trum
Ref Level 0,00 dBm  Offset .30 d& Mode Autc Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
= =
.
I [N SR S ——
.
80 dB
<80 dBa
Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _ﬂBG.EB&T? MHz | 'ﬁﬁ:ﬂ'i dBm -52,04 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 080.631B7 MHz 64,93 dBm | -51,93 dB
1.000 GHz 00 GHz 1.000 MHz 1.41365 GHz | -48.53 dBm -35.53 dB
3.000 GHz | 7 0 GHz 1.000 MHz | 6.99325 GHz | -50.08 dBm ! ~37.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77431 GHz -52.15 dBm -39.15 dB
( i (L[ —
Date. 11.JUL 2020 03:5138
Sporton International (Kunshan) Inc. Page Number 1 Al14 of A218

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : ZMOFM150NA

Report Issued Date : Sep. 11, 2020
Report Version : Rev. 01



wamanas. FCC RF Test Report

Report No. : FG051416C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0026
30 Normal Voltage 0.0013
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0021
-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0033
20 Battery End Point 0.0028
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
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LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.01 4.49 412 5.48 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.09 5.97 - - PASS
Highest CH - - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Rof Lovel 24.70 dem  Offset 4,90 A6 g Rof Lovel 24.70 dem  Offset 4,90 A6 g
- a0d8 AQT 2 mis @ RBW 10 MKz b Att 30d8 AQT 2 mis @ ABW 10 MHz
@152 view @152 view
a1 ‘ a1 =
|
| \
00 : 00
| \
| §
1E- | 1E \
i
i
1E 1E -
1E 1E \£ -
|
CF 782.0 MHz 3 - 3 - Mean Pwr + 20,00 di CF 782.0 MHz - ) - Mean Prer + 20,00 4
i y ¢ D Function Samples: 130000 i y ¢ D Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oaee | oo | Mgan | Peak | Crast | 10% | 1 0.1% | o0.01% |
Trace 1 | 2102 dem 24 03 dem 3.014d8 2.32 6B 2.93 db 3.01 dB .04 48 Trace 1 | 2169 dBm 6,52 dhm 523 d8 5.5 48 3.95 da 4.4 48 497 db
) [y ] [y
LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB
, (=] (=]
Rof Lovel 24.70 dBm  Offset & 70 dE, : Ref Lovel 24.70 dBm  Offsel 470 ob :
e a0 dd  AQT 2 ms = RBW 10 MKz e At a0 dd  AQT 2 ms = RBW 10 MH:
(@152 View (@152 View
a1 [ a1 =
00 d 00
1E4 l‘ 1E4 i
| A
| 4
1E - 1E A
; :
| |
1E 1E
B |
CF 782.0 MHz - 3 - Mean Pwr + 20,00 di CF 782.0 MHz ) - Mean Prer + 20,00 4
i y ¢ D Function Samples: 130000 i y ¢ D Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oase | oo | Mgan | Peak | Crast | 10% | 1% 1 0.1% | o0.01% |
Trace 1 | 2076 dBm 24 50 dem .14 & 2.54 0B 3.97 4B 412 0B 514 4B Trace 1 | 2062 dBm 6,85 dhm 6.23 da 2.90 d8 4.53 da £ 48 dB 594 g8
) [y ] [y
LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
Rof Lovel 24.70 dBm  Offset & 70 dE, : Ref Lovel 24.70 dBm  Offsel 470 ob :
e At a0 dd  AQT 2 ms = RBW 10 MKz e a0 dd  AQT 2 ms = RBW 10 MH:
@153 View 3 View
= 01 =
0g 0g
1E4 . 1E4
i
|
1E : 1E -
1
1E 1E =4
1
. !
CF 782.0 MHz 3 - Mean Pwr + 20,00 di CF 782.0 MHz ) - Mean Prer + 20,00 4
i y ¢ D Function Samples: 130000 i y ¢ D Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% | oase | oo | Mgan | Peak | Crast | 10% | 1% | ooee |
Trace 1 | 18.20 dBm 24 47 dem 5.28 da 2.90 6B 504 08 £.0% 6B 5.2% 0B Trace 1 | 16.76 dBm 26,85 dem 7.09 da 3.10 48 4.95 da =47 d 5.75 4B
— (Y] — Y
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SPORTON LAB.
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Report No. : FG051416C

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.89 4.92 - - - - -
Middle CH - - - 4.89 4.85 9.79 9.81 - - -
Highest CH - - - 4.90 4.85 - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.86 - - - - - -
Middle CH - - - 4.93 - 9.63 - - - -
Highest CH - - - 4.90 - - - - - R
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416C

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date. 26,001 2020 03 4838

Offsat 4,90 db w RBW 10 RafLaval 24.70 dim  Offset 4,70 db = RBW 10
AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0B SWT 15 ps w VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
29 df L [ZETEY] 16 dnm)| el ™M)
H 4 2 0 M &
e v / ANy 26.00 4 10 dBem —
16 E | +.883000000 MHz| 10:clBe 7
a4 4 \ 1 o {
10 e - % -0 dBm L8
/
/ \
201 dier - . - z0 I - -
e AL ~ —
v
&0 dBm &0 i
<70 dEm 70
CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 770,82 MAL 16.15 dBm @ down 4 (- 1 7B1.648 MAL 14,03 dgm @ down 4 i
T1 1 777.042 Mz m nda 71 L 777.038 M 1 m nda
i) i 781.528 Mz d 0 factor Tz 1 7BLG48 M2 0 factor
- D -
] | [T

Data, 26,401 2020 042200

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Rof Lovel 24.70 dem  OFfset 4,90 g6 = RBW 100 RafLaval 24.70 dim  Offset 4,70 db = RBW 100 bhT
o At MR SWT 19 ps e VBW J00kH:  Mode Auto FFT e Att e SWT 12 px = VAW 300%H:  Mods Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
o GEED 14,92 dnm| o GEED TA.07 apm)
b 18201000 MMz & 142 CIURSIRE
o i e~ e % 26.00 db| 10 diin 26.00 dp|
10 ey . \ BB UOBON0 MK 10 dom T 1845000000 MHz
| 160.1 ) Tactor 161,3)
0d | 0 darn -
= | 7 |
4 { 1
-40 dEm - -0 déim : =
[ { \
L . i ‘_\
— et = P - = -
p v P S,
30 dam 3 dem =
<40 dBm 40 dBm—— - ~- .
50 dBm -50 dBm
&0 dBm &0 i
<70 dEm 78
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(- 1 782,01 WAL 14.92 dgm @ down ! (- 1 @ down z |
T1 1 779.532 Mz ~10.85 dbm nda T1 L 5 nda
i) i 764,418 Mz 0 factor Tz 1 764,418 M2 0 factor
- D -
J J URRUARNLY wo

Date. 26,001 2020 043802

i

Data, 26 A0 2020 04:38°31

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Dafe 26./UL 2020 04:40 10

Offset 470 0B = RBW 70 dém  Offset 4.70 dB » RBW
SWT 18y w VBW Mode Auto FFT 0B SWT iS5 - VBW 3
SGL Count 186/100
o577 s
ML) 14.96 divm| o ] mif1]
0 T03,25900 M| Y
A 1 gl e e o 2600 dB 10 dém e i) K A e R N i 26.00 dB
7 \ §.895000000 MHz| ’ ' | Bw \ §.8AB000D00 Mz
B y ) Tactor lI 160,35 o / ) lactor \ 1614
{ \ / i
4 10 dBr F \:
\ J |\
e 20 L \
3! I ST - T
. Ve, o - »
=30 daen = 30 dm
40 dBm 40 dBm—— - — -]
-50 dBm -50 i
60 dBm 60 dém
70 dem 70
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker | Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 ? 14.95 dBm ndB down 4,835 MHz (- 1 1438 dBm ndB down 4845 MHz
T1 U m nds 1 L -11.71 dgm nds 26.00 d8
Tz 1 0 factor T2 1 11,57 dém 0 factor
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Dela 26, A0 2020 04:43 19
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LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Date. 26, JUL 2020 0458 43

Rof Lovel 24.70 dem  OFfset 4,90 6 = RBW 300 kT RafLaval 24.70 dim  Offset 4,70 db = RBW 300 kHT
be att B SWT 126 4w VBW 1MH:  Mode Auto FET e Att 0 dE SWT 126 ps w VBW 1 MHZ  Mode Auto FFT
S5l Count 1007100 SGL Count 100/100
(@17 Max (@375 Man
i 1560 anm) i GEED 15,23 apm)
04,3760 MMz 5 80,4020 MHz
10 dBm— i = = 26.00 diy 10 dBm—1 =it badbin - e R U 26.00 dB|
<y [ 9.790000000 MH 16 e Bwr ! 9.810000000 MH:
/ ; sctar m
- / 30,1 - i \ o
s 5
10 dim - 10 dim
[ A\
20 e i <20 - 1
| - i
-30 dar - <30 dar e =
401 dim: : 40 diim
A B 50 dam—
&0 dBm &0 i
<70 dEm 78
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | | Type | Ret | Tre | 1 Y-valug | Function | Function Result |
(T ! 7e 2 H2 T L 15.23 4Bm nd@ down
T1 1 T1 L -11.21 dbm nda
i) i Tz 1 -10.f 0 factor
-

Data, 26,401 2020 04'58.22
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Rof Lovel 24.70 dem  Offset 4,90 db w RBW 10
o At B SWT 19 s = VBW 3 Mode Auto FFT
SGL Count. 1007100
(@15 Max
i GEED &0 anm)
10 dpm—i- e o »-"—'—'-5::‘“:" "
- ) 1o |
/
10 dBm L \,
i
20 o . o =y =
A TR N
-30 dar o= .
400 dBm—-
&0 dBm
70 dEm
CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [
Type | Ref | Tre | o 1 | Function | Function Result |
(- 1 7E1.258 MH2 nd@ down ) -
T1 1 777.082 MHz nda
i) i 781.538 Mz 0 factor
"

J

Date. 26,001 2020 042423

Middle Channel / 5MHz / 64QAM

Rof Lovel 24.70 dem  OFfset 4,90 g6 = RBW 100 RafLaval 24.70 dim  Offset 4,70 db = RBW 300 kHT
b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0 SWT pEow VBW 1M Mode Auto FFT
S6L Count 100/1 SGL Count 100,100
(@17 Max (@375 Man
i GEED o GEED 1434 apm)
10 dBm—t- 10 e — e = \
| / \
ad \ i - J \ B1.2
{ \ - A
10 B ! 40 dBm 1 ¥
| \ | \
i v e [ A A ~
el ¥ § Fen
<30 dar = -
40 dBm—i— - Rl - | 40 dBm—— -
50 43 e =
&0 dBm &0 i
70 dEm 0
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-value | Function | Function Result
(- 1 7 14.44 dgm @ down (- 1 7BL 14.34 dgm @ down
T1 1 779.528 Mz 7 nda T1 L 777.185 ~11.73 dem ndg
i) i 764,448 Mz 0 factor 7 Tz 1 7B5.615 M2 -1 m 0 factor
- D -
J J URRUARNLY wo )
Date 26 JUL 2020 04:33.06

Data, 26,401 2020 04'5H55

Highest Channel / 5MHz / 64QAM

Offset 470 db = RBW 100 )
SWT 1%y - VAW 30 Mode Auto FFT
mif1] 153,17 divm)
i 70480000 M|
riia iz i . 26.00 dB
7 . = Y $.895000000 MHz|
/ 1607
0 der -
] |
) =
10 dem # 7
| \
20 iy y -
oAt /o .
<30 dBm=
40 dr
-50 4B
60 dBm
70 dem
CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result
- 7 ndB down 4,835 MHz
T1 U nds
Tz 1 0 factor
i
J

Dafe. 26,0 2020 D4:44.55
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 - - - - - -
Middle CH - - - - 4.49 451 8.95 8.99 - - - -
Highest CH - - - - 4.49 4.49 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - - - - - - -
Middle CH - - - - 4.49 - 8.97 - - - - -
Highest CH - - - - 4.48 - - - - - - R
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LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

70 dBm  Offset +.70 db w RBW 10/ RafLaval 24.70 dim  Offset 4.70 A6 = ROW
AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0 dE SWT 15 s w VBW 3 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
3 d M el % GEED
i
10 ’ - e S N 4485514406 MHz| 10 dBm X
| |
ad T Ll 7 T
/ \ / \
SUEL - -10 dém v
o L L =, -0 4 A
200 d — - " 20 dém; = T e
R A=
30 dam - =
/)
40 - ! - s
f ol
5 dle
&0 dBm &0 i
<70 dEm 78
CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 15,04 dam T 1 27 dem i
T1 1 m 4485514486 MHz T1 L m Oce Bw 4435514486 MHz
iz § 3.4+ d3m | = i
- D -
] | [T

Data. 26,401 2020 03 4831 Data, 26,401 2090 042155

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Lovel 24.70 G Offest %70 6 = ROW Ref Laval 24,70 im  OFsst 470 6 = ROW 10017
po ALt 308 SWT 19y = VBW 3 b Att 30 dB SWT 19 = & VBW 300 kHr Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk May [@:iFk Max
o ey T | b LI ]
s 2 19900 Mz
= - vOag - g 4. 485514486 MHz| et L Doy L. 4.5
10 dbmy ny 10 dbm — 9 —
f | " i
- / \ f— | |
/ \ / \
10 d8m ' ) 10 dar / !
\ ]

-30 dim

<20 deen ==
400 dBm 40 dBm—— - ~- .
50 dBm -50 dBm
&0 dBm &0 i
70 dEm 0
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 782.899 14.44 dam T 1 ) 13.72 dBm i
T1 1 9.47 dém Oce Bw 4485514486 MHz T1 L Oce Bw
T2 i a4.2 N | | = 1
- D -
J J URRUARNLY wo

Data. 26,401 2020 D4:38.54 Data, 26,401 2090 04:38.25

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Ref Level 24.70 dim  Offset 470 db = RBW 100 kHz 70 dém  Offset 4.70 di « RBW 100
b Att 0B SWT 19 y= w VBW 300 & Mode Auto FFT 30 de SWT 12 y= = VBW 300 Mode Auto FFT
6L Count 100100 SGL Count 105,100
Man |
20 d mif1] 14.38 divm| o
o 703,14100 M| it
e o 0 S A T ABGEE, + 8551 4486 MH| 10 dam Y, i £ AB55 11486 MH
10 dom i 10 dém T |
/ / |
g / " / !
ad 0 dai
i i i
/ / |
SUELLS - -10 dBm £ I
i \ = / \
= i Pl i - e ;
30 dam 30 der —
40 dBm 40 dBm—— - — -]
50 dam -50 i
60 dBm 60 dém
70 dem 70
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 Mz
Marker Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 763141 MHz 1438 dBm (- 1 14,47 dBm
T1 U 78225235 MH2 9.17 dém occ Bw 4 #B5514486 MHz - L 8.47 dBm occ Bw 4 #BEE14486 MHz
T2 1 73776 Miz | |12 1 10.31 dém
- — =
J | URRUNRNLY W J | URINUNNLY o

Dafe 26,0 2020 D4:40.03

Dela 26, A0 2020 04:43 12
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Rof Lovel 24.70 dem  OFfset 4,90 6 = RBW 300 kT RafLaval 24.70 dim  Offset 4,70 db = RBW 300 kHT
be att B SWT 126 4w VBW 1MH:  Mode Auto FET e Att 0 dE SWT 126 ps w VBW 1 MHZ  Mode Auto FFT
S5l Count 1007100 SGL Count 1007100
(@17 Max (@375 Man
i o GEED i GEED a7 anm|
X A N ” - X, . X 2792630 M-z
10 dBm— vl il 2 OB g 10 dBim—1- _ﬁ B e s P 5T 030 ST AT 2991008991 MHz|
f \
v |
adi + 0 T
| | \
10 dem L 10 dem { L
0 ] X
20 daem - ~ 20 -
-30 dar = <30 dar
400 dBm 40 i ——f—|
50 dBn =500 dam; -
&0 dBm &0 i
<70 dEm 70
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
I M1 81 2 16.78 ¢ I M1 1 779.3 MH2
T1 1 Occ Bw 5.951048951 MHz T1 L TI7.4B Occ Bw 5.951008991 MHz
Tz i Tz 1 786,47
] UURUNRNLY e )| UURUNRNLY v
Date. 26,00 2070 045835 Data, 26, A1 2070 0458 14
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Rof Level 24.70 dim  Offset 470 db = RBW 10
be At e SWT 19 s - VBW 3
S6L Count 1007100

(@17 Max

Mode Auto FFT

i EHEY

10 dfim— e i

: By 1486 MH2

e

el e,

L Yy
~30 dBer <

40 B m— -

il B

60 dam

70 dEm

CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker

Type | Ref | Tre |
| — i

¥-valug | Function | Function Result
13.95

T1 1

iz i

4.485514486 MHz

i
J

Date 26 4L 2020 0424 17

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Rof Lovel 24.70 dem  OFfset 4,90 g6 = RBW 100 RafLaval 24.70 dim  Offset 4,70 db = RBW 300 kHT
b At AR SWT 18 ps w VBW 30 Mode Auto FFT o Att 0 SWT o ow VBW 1M Mode Auto FFT
SGL Count. 1007100 SGL Count 100,100
(@17 Max (@375 Man
i GEED 231 dnm| i GEED
102 97900 S1H: .
10 desm— Feg B~ nr B 4485514406 MHz gt || = v B 89710268971 MHz
\
" 1 X
a 7 i a ] \
/ { \
10 dim - 10 dim -
{ \ / 4
200 d - 20
§ L AN Are A A ~ =
S daim— -30 den
400 dBm 40 dim—— .
50 dan
&0 dBm
70 dEm 70
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
I M1 81 I M1 1 780921 MH2 I
T1 1 occ Bw 4485514486 MHz T1 L 77,5445 Mz Occ Bw 5.97102B571 MHz
T2 i Tz 1 786
- D -
J J URRUARNLY wo

i

Date 26 4L 2020 045757

Highest Channel / 5MHz / 64QAM

Data, 26 A0 2020 04'58 47

Ref Level 24.70 dém  Offset 470 db w RBW 100 kK
e At AR SWT 19 s = VBW 30
Sl Count 190/100

Mode Auto FFT

S [ZETEN] 13,10 dim)|
20 da 76409000 Sz
4755244706 MHY

10 48 { L

/ s ¢ o WY,
Y

-30 ddt

40 dBm

-50 4B

&0 dim

700

CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker

Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result
- 7

1 i
T2 1

J ] URRUNRNLY W

Dafe 26,01 2020 D4:44.45

Occ Bw
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

— G
Spectrum &l (%
ReflLevel 24.70 dBm Offset 4.70 dB Mode Aute Sweep Ref Level 24,70 dém  Offset 4.70 d& Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwe
o0 dbipitgheck 20 ghfuil Ghack DASE
L FPURIOUS_JLINE_ABS q Line _$PURIOUS_LINE_ABS PARS
| 10 dBm
0 dem !‘I 0 dBm
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